ISO Industry Standard Test Results Composites
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Polish Shrinkage Water Flexural Fracture Compressi Diametral
Retention Sorption Strength Toughness ve Tensile
Strength Strength
" NANOCERAM Bright 3 3 3 3 3 3 3
B Tetric Evoceram 2 3 1 3 2 3 2
m Filtek Supreme 3 3 2 3 3 3 3
B TPH 2 2 2 2 1 2 1
H Herculite 1 1 3 3 1 3 2
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Polish Shrinkage Water Flexural Fracture Compressive Di
Retention Sorption Strength Toughness Strength Te
Stre
OCERAM Bright 3 3 3 3 3 3 3
tric Evoceram 2 3 1 3 2 3 2
Iltek Supreme 3 3 2 3 3 3 3
PH 2 2 2 2 1 2 1
Herculite 1 1 3 3 1 3 2
TOTALS 11 12 11 14 10 14 11

Comparison Report




